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Attention

This report is invalid without the “Special Scal for Test Reports,” and the elecironic version of the report is for
reference only.

This report must not be partially duplicated without the permission of the test center.

The photocopy of the report shall be invalid if the “Special Seal for Test Reports” is not restamped.

The report is invalid without the signatures of the main tester, the reviewer and the approver.

The report shall become {nvalid if it is altered or unauthorized additions or deletions are made.

This report is only responsible for the test results of the entrusted samples, which will be stored for 30 days.
Any objection to this report shall be raised within 15 days upon receipt of the report, and it will not be addressed §
after the time limit.
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{Content in English)

Address: No. 96 Huizhigiao Road, Chengyang District, Qingdao City, Shandong Province :
Postal code: 266000
Tel: (0532) 66071928  (0532) 66071927

Website: http://www. ivaqd.ac.cn
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Na. ATCZ00073

Acoustic Test Center, Qingdao Branch, Institute of Acoustics, Chinese Academy of Sciences

Test Report

Page | of 3
. I | """""" . -
Sample Name Kalin Panel Test Category Testing of entrusted
samples
|' Sample Quantity 3 groups Model / Type $30mm  P130mm
Sample Properties and | Good, with no damage - 2020-05-12
Siatus Sample-receiving Date

Sample Number ATC200073(1-6) Test Date 2020-05-13 -

Entrusting Institution
(Name of Client)

Hangsu Kalin Space Home :!""echnology Co., Lid.

Address of Entrusting
Institution

(Address of Client)

No. 8 Ruyuan Road, Xiangcheng District, Suzhou City, Jiangsu Province

Test Environment

: Temperature: 20.0°C; humidity: 44.0% RH; atmospheric pressure: 100800Pa

Test Standard

GB/T 18696.2-2002 Acoustics - Determination of Sound Absorption Coefficient
and Impedance in Impedance Tubes - Part 2: Transfer Function Method

Test Item

Sound Absorption Coefficient

Test Location

No. 96 Huizhigiao Road, Chengyang District, Qingdao City, Shandong Province

Test Conclusion

See the Test Result

(Seal: Special Seal for Testing, Acoustic Test Center, Qingdao
Branch, Institute of Acoustics, Chinese Academy of Sciences)

{Special Seal for Testing}

Note

Order No.: STD-2020506-006N, The above information is provided by the client,
and this center is not respensible for it

Approver: (Signafire)

Date: May 14, 2020

Reviewer; (Signature) Main Tester: (Signafure)

Date: May 14, 2020 Date: May 14, 2020

<t Tao [Fony
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No. ATC200073

Acoustic Test Center, Qingdao Branch, Institute of Acoustics, Chinese Academy of Sciences

Test Report (Continuation Sheet)

Page 2 of 3

Test Condition

oy

There is no cavity behind each sample;
The thickness of each sample is approximately 5Smm;

Three groups of samples are tested (One group consists of one ®100mm sample and one ®30mm sample),
and the average of the three groups constitutes the result.

Test Result
Table 1: Sample Sound Absorption Coefficient
Frequency/Hz 80 100 125 160 200 250 315 400 500 630
Sound Absorption Coefficient 0.018 | 0.023 | 0.023 | 0.026 | 0.028 0.038 0.048 0.056 0.071 0.097
Frequency/Hz 800 1000 | 1250 1600 2000 2500 3150 4000 5000
Sound Absorption Coefficient 0.130 | 0.170 | 0.226 (.323 0.417 0.467 0.476 0.442 0.374
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Figure 1: Sample Sound Absorption Coefficient
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No. ATC200073

Acoustic Test Center, Qingdaoc Branch, Institute of Acoustics, Chinese Academy of Sciences

Test Report (Continuation Sheet)

Page 3 of 3

Test Site Photo

{Photo)

Figure 2: Test Site Photo

-End of Report-
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ATTENTION

1. The report is invalid without the dedicated seal for the test report, and the

electronic version report is Tor reference onby.

2. Without the permission of the test center, do not partially copy this report.
3.0 3t isinvalid that the copy repont 1 uot re-stamped the “dedicated seal for the tes:
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4. The report is valid without the signatures of’ main inspection, revicwer, and

BRPTOVEL. ;
5. {15 imvalid that the report ts changed. added or deleted,
6. Only responsible for the commissioned sample lest resulis, and the saniple (s E
stored [or 30 days. F

7. 1f there 1= any objection to this report. it shall be submitted within 18 days from
the date you receive the report. otherwise it is not accepted . E.
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Acoustic Test Center, Qingdao Branch, Institute of Acoustics, Chinese Academy of Sciences
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No, ATC200073
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Test Report (Continuation Sheet)
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Kr # % {F(Test Condition)

Ly RE SR O A0
2. FESVEZ) Smm;
irds

3. H03LRESEEIT IR (1 A 0100mm B A 030mm FES 4D, SR 1.

K @l 45 Y(Test Result)

A1 FE AL AR
Wi#Hz 80 100 125 160 200 250 315 400

500 630

W AK | 0018 | 0023 | 0.023 | 0.026 | 0.028 | 0,038 | 0.048 | 0.056 | 0,071 | 0.097
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Acoustic Test Center, Qingdao Branch, Institute of Acoustics, Chinese Academy of Sciences

ﬁ {BIU :,Hﬁjl %{?a‘:')’i)

Test Report (Continuation Sheet)
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